PucyHnok 1

PG8D42E-1

PG8D42E

=

5

21 E

ol @

£ &

Y ©

3 o >
® © of |8

= ol | —
%C Mm.;hmla o O 5
| -5 @ Slcla g o ¢ 2
o Ql 3 0| 9| O ©
=| €| E O S © o =
ol o o vl o 9Bl | o] 3
= =S e Bl g Bl g © o E
o O 5| ol v B | 2= &l 3
al O 9 @ | 3| <l G c| 9
0.0 O &l BT B 2| g ©
O|T| ool <[E|2 E o ®
M123456789m




PucyHok 2

PG 8 D42 E PG8D42E-2

9 20
11 10
10
12
(1) diesel engine assembly
No. quantity || No. quantity (2) electric machine assembly
1_|air cooled diesel 1 8 |buffer support assy No. ipti quantity | [ No. ipti quantity
2 |gasket 6 2 9 |bolt M6*30 '3 1_lelectric motor 1 11 |round nut M5 2
3 _|front air cover weldment 1 10 bolt M6*30 2 2 _|front cover of electric motor 1 12 |bolt M5 (locking stator) 2
4 bolt M8*16 2 11 |fuel pipe pressure plate assy. 1 3 boit M8*30 4 13 |Boit M6 (locking front cover) 4
5 |elastic gasket 8 2 12 |rear air cover weldment 1 4_|screw M5'12 7 14 |rear cover of electric motor 1
6_|gasket 8 2 13 |elastic gasket 8 2 5 ffan 1 15 |carbon brush 1
7 bolt M8*20 2 6 _|rotor 1 16 |screw M5*14 2
7_Jclip 1 17 AVR 1
8 |gasket 1 18 |screw M5*16 3
9_[bolt (locking rotor) 1 [ 19 rectifier 1
10 |stator 1 20 |air cover of electric motor weldment 1
21 capacitor 1

(3) chassis assembly

No quantity | [No. quantity
1_[butterfly nut M6 2 15 [nut M8
2 pressure plate 1 16 |chassis weldment 1
3 mount rod 2 17 |gasket 10 14
4 washer 1 18 |elastic gasket 10 14 (6) right side plate
5 bolt M6*12 13 19 [nutM10 14 No. ot T 7]
6 supporter 1 20 |cushion assy 4 1 _|tank cover 1
7 supporter washer. 2 21 lhousing base weldment 1 2 |elastic gasket 5 10
8 [screw M5™12 10 22 bolt M10*40 6 (4) left side plate 3 [screw M5*12 10
9 [elastic gasket 5 10 23 [supporter of heal insulation weldment 1 No ; quantity 4 |Air cleaner cover 1
10 [exhaust head of electric motor 1 24 [lower body of heat insulation weldment| 1 1. |radiator unt 1 5 |big gasket 6 4
11 [cotter pin 4 25 [heat insulation cover 1 2 bolt M6"16 16 5 |elastic gasket 6 g
12 |fool wheel 4 26 lgasket 6 8 3 |elastic gasket 6 16 7_|bolt M6*16 4
13 |gasket 8 17 27 |gasket 6 8 4_|big gasket 6 16 8 bolt M6*16 10
14 [elastic gasket 8 17 28 [bolt M6*20 8 5 [left side plate weldment 1 9 [right side plate weldment 1
s
1
2
25
3 2
¢
2%
(7) fuel system
No.| i quantity || No. ipti quantity
(5} housing unit 1_|fuel tank 1 15 |clip 2 2
No auantity | [No Quantity 2_[fuel tank cover assy 1 16 oil return pipe 1
1_[lock knob 1 10 |housing weldment 1 [ 3 [filer fitter 1 |[47 |nozzle 1
2 |washer 1 11 |window mount sheath 1 4_[fuel tank weldment 1 18 |high pressure fuel pipe 1
3 [nutms 1 12 |fuel tank vent cushion 1 5 [oilindicator ass: 1 19 Joil pump unit 1
4 liock 1 13 |biq qasket 6 13 6 [screw M5*12 2 20 [fuel control valve 1
5 |screw M5*12 2 14 [elastic Gasket 6 13 7_lelastic gasket 5 2 21 lfuel pipe 2 1
6_|lock reinforced plate 1 15 |bolt M6*16 13 8 loaskets 2 22 Inut M8 1
7_|heagonal bolt M6*16 8 16 |rear plate weldment 1 9 [sheath 4 23 |diesel air cleaner unit 1
8 |elastic Gasket 6 8 17 [filter seal 1 10 Jeushion 4 24 |diesel air cleaner seat .
9 [Big gasket 6 8 18 |air cleaner cushion 1 11 loolt M6*16 4 A‘mtercore 1
12 |gasket 6 4 26 [seal sheath 1
13 Jclip 1 4 27 |filter cup 1
14 |fuel pipe 1 1 28 |fasten cap 1
~N.
7
_____(9) control panel
No. i guantity
1_|screw M6*12 6 (10)
2 [electric lock 1 No ipti quantity
3 [screw M3*30 4 1 positive wiring 1
____(8) muffler assembly 4 |oil pressure indicator light 1 2_|butterfly nut M6 2
No quantity | [No. quantity 5 |AC voltmeter 1 3 [bolt M625 2
1_lexhaust pipe washer 4 9 lend gas oulet hose 1 6 |fuse 1 4 positive wiring clip 1
2 |gasket8 9 10 [clip 1 1 7 2 5 cathode wiring clip 1
3 [elastic gasket 8 9 11 |second-lever muffler ass 1 8 [air switch mount 1 6 wiring terminal 1
4 [nutis 2 12 Jend gas turn outlet weldment 1 9 [air switch 1 7 wiring earth terminal 1
5 [exhaust pipe assi 1 13 |bolt M6*30 1 10 [control panel 1 8 1
6_|one-lever muffler assy 1 14 |gasket 6 1 11 |12V cathode wiring terminal 1
7_[bolt M8*16 3 15 |nut M6 1 12 [12V positive wiring terminal 1
8 [bolt M8*30 4 13 [control panel earth terminal 1
14 |plug 1




